7.5

(1)

Mechanical [Electrical Facilities and Instrumentation

As described in Section 7.2, some modifications were implemented in
the existing Balara Plant in 1981. Various mechanical and electrical
equipment and instrumentation were installed prior to this. These
facilities have varying operational conditions and locations depend-

ing on the existing treatment processes,.

The present staff of the Plant has been trying to maintain’ the exist.
ing facilities in good operating condition.  These endeavors, howev-
er, are limited due to the existing budgetary constraints. For
example, most of the equipment had installed a stand-by unit, but at
prééent. all are already damaged. Although it is possible to operate
[...]
tated by re?lating wooden poles in 1981, these lines at present are

not properly maintained. The lines also have large Voltage fluctuaé'

tions and voltage imbalance among three phases at the Motor Control

Center (MCC) in Plant No. 1.

Control Facilities

Treatment "facilities in Plant No. ~ 1 and No. 2 are supplled with
electricity at their main sw;tch box, - dlstrlbutlon panel- (DP)IMotor

Control- Center-(MCC) through low voltage overhead lines.’

Most of DP/MCC are installed near theéir loads and with enough mainte-

nance spaces, However, they have been deteriorating due to corrosion



(3)

brought about by high humidity and temperature and suffer from short-

age of spare parts,

Electrical houses for Settling Basins No. 1 & No. 2 are not spacious

enough for maintenance purposes. MCC of flocculators in Plant No.

2, also has a very narrow space near the locker room in the Filter

Building. These conditions are not appropriate from the viewpoint of

safety.

All facilities are controlled by manual operation &t the MCC or line

switch near the equipment. The line switches do not have any over-

current protection device for motors.
Instrumentation and Supervision Systems

Operation of the Plant is controlled by a sanitary engineer (3-

shifts) and ‘the engineer mainly controls the production (water quan-

“tity) of. the Plant. As for water quality, chemists (3-shifts) as-

- sists the engineer in chemical dosing procedures,

—Basically,_instrument information such as, flow and water level which

are required for proper control of the Plant, is indicated, integfat—
ed and recorded at the sanitary engineer’s desk in the Filter Build-
ings both in Plants No. 1 and No. 2. Meanwhile, operational informa-

tion such;as'Stop operation, trouble etc., is not indicated.

The instrument information, however, is not monitored at the sanitary
engineer’s desk due to ‘damages on the instrumentation system ¢aused

by lightning in 1984 and voltage fluctuations.

Therefore, at present, the operator takes the marnometer readings-of

the venturi tube on aqueducts and relays the flow to the englneer by

itelephone. At the same time, the engineer” 1nforms the operators at

- the ‘reservoir 'as to the openlng of gates at the intake tower for

control of water inflow to the Plant.

733



(6)

(7)

Lightning Frotection Equipment

There are two kinds of lightning protection, one is to protect the
Plant from direct lightning while the other is a protection from
electric inductions occurring on cables caused by lightning and

surges due to operation of switches,

In comparison to other areas, frequent occurrence of lightning is
evident in the Balara area. Due to this, some electrical faéiliéies
and instrumentations.in the Plant have been damaged, namely, the
ground wire of 34.5 kV overhead distribution line, lightning afrest-
ers in substations and the surge absorbers at the service point of

low voltage distribution lines.
Others

There is a very limited quantity of instruments and tools used for
maintenance of electrical facilities and instrumentation in the Plant
and this directly contributes to the lack of proper maintenance of
the facilities. As a result, maintenance of electrical equipment and

instrumentation is limited to visual inspection and regular cleaning.

7-34



SEDIMENTATION BASIN NO.1
REVOLUTION (UNIT :RPM)

RAPID MIXER - 1 FLOCQULATOR-I?_
DESIGN : 104 1B2-34.2
ACTUAL ©
iy ® O | —
@5 | ®|5 E—
21 N @23 —>
PERIFHERAL SPEED (UNIT: M/ SEC)
DESIGN . _ 4.5 ' 06-15 -
' ACTQALZ ' 45 063~ 1.0
SEDIMENTATION BASIN NO. 2
~ REVOLUTION (UNITRPM)
RAPID MIXER- 1 FLOCCULATOR-12
DESIGN . . 04 : 13,7 -34.2
ACTUAL; '
: : _22 '®15 @13 ®16
—> @104 —> 2_0' ®. @14_ @20
®~ 4 ~-' " ®14
 PERIPHERAL SPEED (UNIT:M/SEC
DESIGN .- 45 ' . 0.6-15 S

- ACTUAL ! 45 . 087~-0.97

Iy

- Fig. 7.5.1
OPERATING . CONDITION OF

FLOCCULATORS IN PLANT NO.1




FILTER CONTROL PANEL
.~ LOSS OF HEAD

RATE OF FLOW.

0 Ut
{ANTHRACITE)

{ SAND}

(o 0o 00
d|

i

@

O O EFFLUENT
L """""""""""" ] |'"‘"""] == ""‘[
i | SURFACE
NF i i
WASHDRAIN TFLUERNT 4 I WASH . wAsHWATER | |
o I 1 o o
1 1 |
1 1 i
] t
' t I
| |
f | 1
| 1 [
i ] i
i s i
1 ] l
i 1
i i i
i { I
] t 1
L i |
: iy Sl Il |
_____]_ B R :
- A !
P, 1 i
1 |
i i
1 i
1 i
) i :
FROM C
WASHWATER - | | !
TANK a h
] I
] 1
' ;
I ’ §
I b
1 [
1

 EFFLUENT

LEGEND 1.

—— HYDRAULIC LINE
=~~~ PNEUMATIC LINE

Fig. 7.5.2

FILTER CONTROL' SYSTEM
IN PLANT NO.1-




2°ON INVId NY EOIVINOOOTd
30 NOIIIGNOD SNILVEZG0 TVAIOV

7-37

£°6*¢ *314
0 650 $0  {DIS/WN) ALIDOTIA
- B\ - e
cle FAYA €ge {iNad) ZOE.D..._O\QQ .
qye anz 1St vnLov
€9°6C +4 .
8E'es +:4 I
_ & ._mi
- o
g 3
._ .
% = FCR. &
CEEET , _ _ . _
| i [ h
os!'s _ osi's oce'z ? ooez - | oos2 b 00s'2
GOED T oogs - T - G008

00} *2]




RATE OF FLOW

FILTER CONTROL PANEL

LOSS OF HEAD

o)

@

e el e R

INFLUENT - EFFLUENT wasnwaTER lwash orain SYRRSET  DRAN

DRAIN

il
OO0
79

J

e

il

Toro g Y
| (aNTHRACITE) So—{TTH

FILTER

L " isanpy ||
: ] (ﬁ?ﬁ????;fj_
A’ %ﬂqﬁi.
DRAIN

EFFLUENT

LEGEND §

| ——— HYDRAULIC LINE
~~=- PNEUMATIC LINE

Flg. 7.5.4

FILTER GONTROL SYSTEM
IN PLANT NO.2

- 7-38




INVTId ¥C4 LO0ZW]
ONIAIZOEY ¥EMOd ONILSIXE

¢ g L *81d
TR WO H.un!%ﬂ—oun
P:Dz NVL nu._.cﬁ 2

L'ON ANTL

ZTN
THNVL HILUA HETM

2o
s's
.VN
1 AN
&u._h_B HETM '
JHALINHLS HIALTM % ON
(i) ¥Ru>8um NISYE NOLWVINAWIOAS
HILTM HETM . .

0N ﬁm?.xuo 1N AD )
LONUIBNVHD W BC

i ON
ANV HOLLYHLTIA

Aw INTd _u
20N BIPNVHD zo_ \

Linvazaiva . R A8

o

Quvoa HEVTA

XHYE WYIADIZY

T3S 00 TWEIN Y

SRUWIMIDVA T334
¢ IFNOH TYINGHDY

YILYMHSYM

3N H/0 ONINQON Hde
AARTHE OOTINUEW

m sNIa7108
THIX(R TIII RS

ANYL
3w REYM -

2 0N

< ON NIsYE

- NPLERNGINIGES

“INY G
[ —

Tm o

|1y

NOLLY N0

‘2N LNV
NOLLYHITId YHYTVE

©7-39.



(1

(3)

(4)

Chemical Dosage and Chlorination
Quality of Chemicals

In the Balara Plant, the following chemicals are ordinarily used

thioughout the year:

Alum

Water soluble alumina (Al203)- not less than 8.02
Specific gravity at room temperature - 1.32-1.35

Total water soluble iron - not to exceed 0.757

.Suspended matter - not to exceed 0.22

Polymer (Cationic)

‘Appearance - colorless, viscous liguid

Solubility - soluble in water in all pfoportions
Specific gravity - 1.03
Viscosity - minimum 35 cps. at 25 °C

pH - slightly acidic

Polymer (Anionic or Non—Idnic)

Appearance - colorless, viscous 1liquid
Solubility - soluble in water in all proportions
pH - not lower than 6.5

Free acrylamide moncmer - not to exceed 0.05%
Specific gravity - not less than 1.03

Chlorine

Liquid chlorine

pureness - not less than 99,57

7-40



Determination of Dosage

Optimization of chemical dose is undertaken through Jar Test that is
conducted three times a day by the Process Quality Control Unit to
maintain the treated water quality as set forth by the Natioenal
Standards for Drinking Water of the Department of Health,

The Jar Test procedure applied at present is shown in Table 7.6.1

beiow:

TABLE 7.6.1 JAR TEST PROCEDURE

et e e e e e e e +

! PROCESS | ROTATION (rpm) } DURATION (min)!
f . |
L T T T T T S T e e |
| Rapid Mixing ! 100 ! 1 [
TR e !
1 . Flocculation ! 60 - 10 H
i | 39 | 10 i
L | 15 ! 10 !
OO S U U !
! ‘Sedimentation ! NfA ! 30 !
e e e e e e e e e +

Jar Test results and recommendations are then transmitted to the

Balara Treatment Plant Division for implementation.
Method of Dosing
Alum

Liquid Alum is delivered by tank lorry and unloaded in measuring

tanks -and is .transferred to the alum concrete storage tank which

consists of five compartments with lining. Alum is fed to the Roto-

"dips at the Chémiéal House by gravity.

Tn the Chemical House, six Rotodips including one staﬁd—by'unit_

measuré'alum dosage.by proportioning_feed method controlled by Pelton

wheels.’ Dosing points of five Rotodips are as follows.

a. Rapid mixer at Sedimentation Basin No. 1 in Plant No. 1

b. Rapid mixer at Sedimentation’'Basin No. 2 in Plant No. 1

7-41



(2)

(3)

€. Accelators in Plant No. 1
d. Parshall Flume (North) in Plant No. 2
e. Parshall. Flume (South) in Plant No. 2

‘The Rotodip doses alum to two Accelators then two rotameters are

installed near Accelators to deliver a uniform flow to each Accela-

tor.

Polymer

 Polymer, both cationic and anionic, is supplled in drums and stored

at the Chemical House.

" Polymer facilities comsist of four mixing tanks with a mixer each and

five plunger pumps which include one stand-by unit. During usage,
polymer is at first manually'tranéferréd to a measurihg _tank with
wheels for measurement of quantity’ for one mixing tank. Then, the
polymer is poured into a mixing tank which is filled with water for

dilution.

Four plunger pumps supply diluted polymer to the folliowing dosing

points.

8. Rapid mixer at Sedimentation Basin No. 1 & No. 2 in Plant No. 1
b. Accelators in Plant No. 1 _

c¢. Parshall Flume/Flocculation Basin (North) in Plant No. 2

d. Parshall Flume/Flocculation Basin (South) in Plant No. 2

Same as Alum dosing, rapid mixer at Sedimentation Basin No. 1 & No. 2
and Accelators in Plant No. 1, two rotameters are installed to deliv-

er -a-uniform flow te each unit of basin and Accelator respeétively.
Chlorine
Chlorlne is supplied in l-ton cylinders and stored at the Chlorina—

tion House. Chlorination fac111tles consgist of two evaporators, four

chlorlnators, three booster pumps, etc. quuid_chlorlne is-heated

-and pasified by the_evaporator then supplied to ‘the cﬁlofinatbr,

7-42



Chlorine gas is measured by the chlerinator and it is dissolved with

water supplied by the booster pump, using .an injector in the chlori-

nator. The chlorine gas solution is controlled by rotameters and

valves in ‘the house.

Dosing points of chlorine gas solution are as follows:

" 1) Pré-Chiorination

7.6.4

a. Aqueduct No. 1 near Chemical house for Plant No. 1

b. Receiving well of Accelators in Plant No. 1

¢. Receiving well in

a.  Inflow Channel to
'b. Inflow Channel to

c. Inflow Chanrel to
3)P09t-chldrination

a. Efflﬁent-aqueduct

b Efflﬁént aqueducﬁ

¢. Effluent aqueduct

Actual Dosage

Plant No. 2

'2) Intermediate-Chlorination

Filter Building in:Plant No. 1
Filter Building (East ﬁing) in Plant No. 2
Filter Building (West wing) ‘in Plant No. 2

from Plart No. 1
(84") from Plant No. 2
(72") from Plant No. 2

Amcunt of chemicals like alum, chlorine, cationic, and anionic poly-

mer, consumed in 1990

are shown in Table 7.6.2,

Dosage of alum and cationic polymer was extremely increased in July,

August, and September during the rainy season when the raw water

turbidity increases; while dosage of chlorine and anionic pdlymer was

not ‘varied much.

7e43



TABLE 7.6.2 CHEMICALS CONSUMED & VOLUME OF WAYTER TREATED
BY MONTH JANUARY - DECEMBER, 1990

MONTH

January
February
March
April
Hay

Jure
Juiy
August
September
October
November

Decenber

YOLUME
WATER TREATED

42,752.50
37,939.70
42,085.00
40,086.90
40,595.30
40,353.20
44,556.50
46,134.20
47,430.00
47,809.10
45,457.10
46,714.00

537.931
348,018
413,561
ap2.618
443135
957,051

1933.805

2316.431

202,364
936.415
§33.352
559,460

37,1645
41,694
'39.47
"41,303
50.457
61.95
60.227
55.971

45,544 |

59.336
60,981

0.98
0.99
0.95
1.02

- +0,03
0,03
0.03
0.03
0.08
*0.03

* Only a portion of the total

volume was treated.

7-44



7.7

Hydraulic Conditions

fhe combination of the raw water transmission system -and the Balara

water treatment system is schematically shown in Fig. 4.1.1.

Plant No. :1 receives the raw water from Aqueduct No. 1 and No. 2

which has a combined capacity of 470,000 m3/d with a horseshoe cross-

section of dimensions 1.70 X 2.03 m.

Plant No. 2 receives the raw water from Agueduct No. 3 with a capaci-
ty of 1,140;006 m3/d. Its tunnel portion cross section is horseshoe-
shaped measuring 2.70 X 2.90'm. All of the raw water transmission
systems depéend upon the gravity system, and pumping stations ate only

employed in the distribution system as a supplement for the highef

"elevation areas being served by the Balara Water Supply System.

Te maximize the use of the gravity system to meet the water demand

‘several sluice gates are installed at the intake tower in the La Mesa

Dam to control effluent from the reservoir. Effluent contrel is

conducted by manipulating the opening of the sluice gates based on

the measured values of the venturi meters.

The raw water taken by the Balara Plant is treated as it undergoes
several processes Aas hydraulically shown in Figs. 7.7.1 and 7.7.2
which include coagulation, flocculation, sedimentation, and filtra-

tion.

The'following shows the operation features and probléems of the Plant

from the'viewpoinﬁ of hydraulics.

. Coagulation and flocculation processes employed in Plant No. 1 is by

mechanical mixing which controls energy input to the raw water .

While in Plant No. 2 & hydréulic rapid mixing stfuéture.'the'pﬁrshall

:flume, is used " The degree of turbulence in- the hydraullc mixer is
'measured by the loss of head and is dependent on the flow rate. As

inflow rate changes, energy'lnput to the raw water changes according-

Cly.

745



Problems such as lack of energy input'could‘occur-in-caées of de-
creased flow rate, as water demand in Metro Manila is projected to

increase uniformly.

The sedimentation process employed in both Plant No. 1 and No. 2 is
plain sedimentation in which detention time ranges from 1.61 to 2.81
hours. The necessary detention time is theoretically chosen in
connection with surface loading which ranges from 22.95 to 52 mm/min
" by the settling velocity of particles in raw water, According to
the actual operations record on turbidity'rémoval. detention time and
- surface loading could be within the allowable range even'if'they
deviate from normal standards. "However, the weir loading rate of
more than 5,000 m3/m/d for the weir:installed at the end of sedimen-
tation is too high to withdraw settled water properly. A floc carry

over can be detected and it is described in 7.8,

The designed filtration process is a system of constant-rate filtra-
tion using a rate-controller installed at the-effluent line. ‘At
- present, due to suﬁerénnuatioh-ﬂf rate controllers, filter beds are
operated as declining—raie filtration system. Washwater drains
through washwater trough, washwater gullet, washwater drain sluice
gate, and washwater drainage channel. Hydraulic capacity of a series’
of washwater drain system of Plant No. 2 is observed to be insuffi-
cient so that washwater troughs are submerged and not functional

during backwash.

7-46



TUON INVIZ d0 | | R - o -E0LYTI00V AR s

1 FITACYE DIIAVIAAH TVALOV
.Ho.h i .m..._n.m .Tmm
195
115
BI0ANIS3Y Lo
NYRr NYS __
95+ \ -
| TINNYHO T8s
L IN3NTIN r Lo
- , f & T
gt e 00003 _
: E ......_..J. -.._. , N mm
0Z5eG+" o e : & .
651 8 TO0RG 5 . 1eCi9+= -
ost o@,omz 00gBSF —7| .
s Oeseet S0vIeT 748
ISr ey A s e .
| Rnom , A 58 - oc
< 00reg+s 7/ | ~[ON LNA3N0Y c
el [ — R | |
EUET9 + | | — +09
| al. | . | l. -Iﬁ.m..
_ AR TETFE [ = g
| - 005e+T o leg
TINNYHD NISVE  ¥38WVHO NiSVE CNISYE  ONIXIW

ANIM23 - NOLLvELTIS 3D NOILVLNIWIO3S ~ NOILYINOJ0T4 Gldwy

' 7-—4-’.7'




. Z°ON IRVIZ 30
ZIT40¥d DITAVIAAH TVALIV
- N ..h- L h + Wﬁm .

9+

291

091

TINNYHO
IN3M443

—— ceN Lonaanoy
Y
:.Domgmt. ikl \
] 0o .
00109+ 0%s0 : Ou05s+
i _ |l oosogre
00219+ 4 _3_._?»1:1 AEAETES . \H
REEES " - 2l \V -00%19+
: 00FeS+ & _ LIE29+=
: 21919+ :
00VES + &
EL: NISvd NISTE  TINNVHD R
NOILvE L1 NOTIVINIWIO3S NOLIVINDOCTS  INIMIANE  TIWHSHYS

7-48




7.8

“7.8.1

7.8.2

‘Water Quality

Water Quality Standard

The National Standards for Drinking Water, 1978, prepared by the
Ministry of Health, prescribes the maximum permissible level of the
parameters that affect the quality of drinking water. The standard
includes requirements for bacteriological, physical, chemical, radio-

active, and biological aspects and the sampling methods and frequen-

"cy. The analytical methods on the other hand are prescribed in "The

Manual of Standard Methods for the Analysis of Air and Water", Vol.2,
1978, prepared by the Human Settlements Commission. Permissible